
♦ Bare engine can not be supplied

DWG No.013856601 MODEL : WK-12A FORM : WK-12A-BAA-0

WK-12A

	 No.	 PARTS CODE	 PARTS　NAME	 QTY	 MATERIAL/SIZE		  REMARKS

	 1	 0127446	 HANDLE ASSEMBLY	 2	 	

	 2	 0127443	 AXLE A	 1	 42CrMoA	

	 3	 0127444	 AXLE B	 1	 42CrMoA	

	 4	 0121371	 TIRE	 2	 TUBELESS	

	 5	 0123629	 HANDLE CLAMP	 4	 SPCC	

	 6	 0123630	 U-BOLT	 6	 SWRM　M8	

	 7	 0123633	 WASHER	 12	 SPCC　Φ 8	

	 8	 0123632	 SPRING WASHER	 12	 SUP　　Φ 8	

	 9	 0123631	 NUT	 12	 SWRM　M8	

	 10	 0123628	 WASHER	 2	 SPCC　Φ 20　T=3	

	 11	 0123635	 COTTER PIN	 2	 SWRM	

	 12	 0123623	 AXLE END PIN	 2	 EPDM	

	 31	 838719008	 HEXAGON NUT	 2	 M8	

	 32	 0110491	 IMPELLER ADJUSTING WASHER	 3	 BSP	

	 33	 0116760	 ENGINE	 1	 Robin EX170D	

	 34	 741305153	 WING BOOT	 1	 M8X15 SUS	

	 35	 0115778	 TOOL	 1	 SPC	

	 36	 0116763	 NAME PLATE	 1	 	

	 37	 0110977	 STRAINER	 1	 50M SPC	

	 38	 940407060	 HOSE BAND	 3	 2"	

	 39	 0117026	 COUPLING SET	 2	 ABS	

	 40	 0113390	 COUPLING  	 2	 ABS	

	 41	 0113391	 COUPLING PACKING	 2	 NBR	

	 42	 0110356	 HOSE NIPPLE	 2	 ABS	

	 	 0116762	 PACKING CASE	 1	 K6W	


